

Bedarfsmeldungen der Ukraine (für Spender)

(Quelle: UCPM)

Bedarfsmeldungen der Ukraine		
Güter	Bei Medizin: Details	Menge
Med. Equipment:		
Patient monitor		
Anesthesia machine		
Glucometer		
Electrocardiograph		
Otoscope / ophthalmoscope		
Defibrillator		
Syringe pump		
Infusion volumetric pump		
Portable light source for patient examination		
Vacuum aspirator		
The device of artificial ventilation of lungs		
Ultrasound diagnostic device		
Laryngoscope with blades of different sizes		
Portable breathing apparatus (Bag type "Ambu") for adults and children		
Capnograph / CO2 monitor		
Mobile X-ray machine		
Set of surgical instruments		
Specialized ambulance transport		

Med. Consumables:		
Stomach wash kit		
Set for catheterization of the bladder		
Traction tire		
Portable oxygen cylinders		
Central vein catheterization kits		
Set for intraosseous access		
Kits for lumbar puncture		
Tracheostomy set		
Tracheal intubation kit		
Set for drainage of the pleural cavity		
Immobilization tires of various types and sizes		
Syringes with needles (different volumes)		
Catheters for peripheral veins (different sizes)		
System for transfusion of infusion solutions		
Non - sterile bandage (different sizes)		
Elastic fixing bandage (different sizes)		
Sterile material for anti-burn measures		
Sterile material for wound surface treatment		
Hydrogel anti-burn bandage of different sizes		
External fixation device		
First Aid Equipment:		
Individual sterile dressing package with elastic first aid compression component with protective moisture-resistant shell		
Chemical means for a stop of bleeding (bandage hemostatic tamponing with hemostatic means)		
Gel-based occlusive thoracic bandage (sticker) (with or without valve)		
Thermo blanket		
Mechanical means for a stop of bleeding like "CAT"		
Nasopharyngeal airway (airway, tube)		
Scissors for cutting clothes and shoes (atraumatic)		
Film (valve) for artificial lung ventilation		
Puncture needle for decompression of the pleural cavity		
Hard neck collar with size adjustment		

Medicine:		
Aropine	injection: 1 mg (sulphate) in ampoules of 1 ml	
Heparin sodium	injections: 5000 IU / ml	
Hydroxyethylstarch	6% infusion solution (60 mg / ml)	
Hydroxyethylstarch	10% solution for infusion (100 mg / ml)	
Dexamethasone	injection: 4 mg / ml 1 ml in ampoules (as disodium phosphate salt)	
Diazepam	injections: 5 mg / ml	
Dopamine	injection: 40 mg / ml (hydrochloride) 5 ml in ampoules	
(Epinephrine /Adrenaline)	injection: 1 mg (as hydrochloride and hydrotartrate) 1 ml in ampoules, corresponding to 1.82 mg of adrenaline tartrate in 1 ml	
(Ethanol)	solution: 70% (denatured)	
(Isosorbide dinitrate)	solution for infusion: 1 mg / ml	
(Insulin injection (fast-acting))	injection: 40 IU / ml in 10 ml vials	
(Insulin injection (fast-acting))	injections of 100 IU / ml in 5 ml; 10 ml in a bottle	
Sodium lactate), complex solution of Sodium chloride + Potassium chloride + Calcium chloride + Sodium lactate)	injection of 100 U / ml and 5 ml; 10 ml in a bottle	
(Mannitol)	solution for infusion: 15% 100 ml, 200 ml, 400 ml in bottles, 100 ml, 250 ml, 500 ml in containers	
(Naloxone)	injection: 400 mcg (hydrochloride) 1 ml in ampoules	

Sodium hydrogen carbonate)		
Sodium chloride)	solution for injection / infusion: 0.9% isotonic (equivalent to Na + 154 mmol / l, Cl - 154 mmol / l)	
Complex solution of Sodium chloride + Potassium chloride + Calcium chloride	solution for infusion	
Neostigmine	injections: 0.5 mg / ml in 1 ml ampoules	
Neostigmine	injections of 2.5 mg (methyl sulfate) in 1 ml ampoules	
Ondansetron)	injection: 2 mg / ml 2 ml in ampoules (as hydrochloride)	
Ondansetron)	injection of 2 mg / ml 4 ml in ampoules (as hydrochloride)	
(Povidone-iodine)	solution: 10% (equivalent to 1% active iodine)	
(Salbutamol)	metered dose inhaler (aerosol): 100 mcg (as sulfate) per 1 dose	
(Furosemide)	injections: 10 mg / ml in 2 ml ampoules	
(Chlorhexidine)	solution: 0.05% (bigluconate)	
(Tranexamic acid)	injection: 50 mg / ml in an ampoule	
(Tranexamic acid)	100 mg / ml in ampoules	
(Fresh-frozen plasma)	doses	
Red blood cells)	doses	
Cryoprecipitate	doses	
(Oxygen)	gas (liquid)	
(Oxygen)	gas	
(Sevoflurane)	liquid for inhalation	
(Ketamine)	injections: 50 mg / ml 2 ml	
(Ketamine)	injections: 50 mg / ml 10 ml	
(Ketamine)	injections: 10 mg / ml 10 ml	

(Ketamine)	injections: 10 mg / ml 50 ml	
(Propofol)	injections: 10 mg / ml 100 ml	
(Propofol)	injections: 20 mg / ml	
(Thiopental)	injections: 0.5 g	
(Thiopental)	injections: 1 g	
(Bupivacaine)	injections: 5 mg / ml 4 ml	
(Bupivacaine)	injections: 5 mg / ml 5 ml	
(Bupivacaine)	injections: 5 mg / ml 10 ml	
(Bupivacaine)	injections: 5 mg / ml 20 ml	
(Bupivacaine)	injections: 2.5 mg / ml in 20 ml	
(Bupivacaine)	injections: 2.5 mg / ml in 200 ml	
(Bupivacaine)	0.5% (hydrochloride) 4 ml in ampoules	
(Lidocaine)	injection: 1% 2 ml in ampoules	
(Lidocaine)	2% injection (hydrochloride) of 2 ml in ampoules	
(Lidocaine)	5% (hydrochloride) 2 ml in ampoules	
(Morphine)	injection: 10 mg (sulphate or hydrochloride) 1 ml in ampoules	
(Fentanyl)*	solution for injection: 0.05 mg / ml in 2 ml ampoules	
(Acetylcysteine)	injections: 100 mg / ml 3 ml in ampoules	
(Acetylcysteine)	injections: 200 mg / ml in 10 ml ampoules	
Amoxicillin + Clavulanic acid)	tablets: 500 mg / 125 mg;	
Amoxicillin + Clavulanic acid)	powder for injection: 1000 mg + 200 mg	
(Ceftriaxone)	powder for solution for	

	injection: 1 g (as sodium salt) in a vial	
(Cefotaxime)	powder for solution for injection: 1000 mg (as sodium salt) in a vial	
(Imipenem + Cilastatin)	powder for solution for injection: 500 mg (as monohydrate) + 500 mg (as sodium salt) in vials	
(Meropenem)	powder for injection / infusion: 1 g (as trihydrate)	
(Daptomycin)	powder for concentrate for solution for infusion: 500 mg	
(Daptomycin)	powder for solution for infusion: 500 mg	
(Linezolid)	solution for infusion: 2 mg / ml of 300 ml	
(Cefepime)	powder for solution for injection: 1000 mg;	
(Azithromycin)	solid oral dosage form: 500 mg	
(Azithromycin)	solution for oral use: 200 mg / 5 ml	
(Ciprofloxacin)	solution for intravenous infusion: 2 mg / ml (as hydrate)	
(Ciprofloxacin)	tablets: 500 mg (as hydrochloride)	
(Metronidazole)	injection: 500 mg per 100 ml vial	
(Vancomycin)	powder for solution for injection: 1000 mg (hydrochloride) in a vial	
(Flucytosine)	solution for infusion: 2.5 g / 250 ml	
(Protamine sulfate)	injections: 10 mg / ml (10,000 IU) in 5 ml	
Protamine sulfate)	vials	
Glucose)	solution for injection: 5% (isotonic)	

(Glucose)	solution for injection: 40 %	
(Potassium chloride)	4%	
Potassium chloride)	7.50%	
(Suxamethonium)	50 mg (chloride) / ml 2 ml in ampoules	
Suxamethonium)	20 mg / ml 5 ml in ampoules (suxamethonium iodide) powder for solution for injection (chloride) in a vial	
(Atracurium)	10 mg / ml (besylate)	
(Vecuronium)	powder for solution for injection: 10 mg (bromide)	
(Enoxaparin)	20 mg / 0.2 ml;	
(Enoxaparin)	40 mg / 0.4 ml;	
(Enoxaparin)	100 mg / 1 ml;	
(Enoxaparin)	150 mg / 1 ml	
(Bisoprolol)	2.5 mg tablets	
(Bisoprolol)	5 mg tablets	
(Bisoprolol)	10 mg tablets	
(Metoprolol)	25 mg tablets	
(Metoprolol)	50 mg tablets	
(Metoprolol)	tablets: 100 mg	
Metoprolol tartrate	1 mg / ml 5 ml	
Phenylephrine hydrochloride	1% 1 ml	
Norepinephrine Tartrate	2 mg / ml 4 ml	
Norepinephrine Tartrate	2 mg / ml 8 ml	
(Furosemide)	tablets: 40 mg	
Amoxicillin + Clavulanic acid)	oral solution: 125 mg amoxicillin + 31.25 mg clavulanic acid / 5 ml	
(Amoxicillin + Clavulanic acid)	tablets: 250 mg / 62.5 mg;	
(Ceftriaxone)	powder for solution for injection: 250 mg (as sodium salt) in a vial	
(Ceftriaxone)	powder for solution for injection: 500 mg (as sodium salt) in a vial	
(Daptomycin)	powder for	

	concentrate for solution for infusion: 350 mg	
(Linezolid)	powder for oral liquid: 100 mg / 5 ml	
(Linezolid)	tablets: 400 mg;	
(Linezolid)	tablets: 600 mg	
(Azithromycin)	solid oral dosage form: 250 mg;	
(Azithromycin)	powder for oral suspension: 100 mg / 5 ml;	
(Azithromycin)	powder for oral suspension: 200 mg / 5 ml;	
(Chloramphenicol)	solid oral dosage form: 250 mg	
(Chloramphenicol)	solid oral dosage form: 500 mg	
(Chloramphenicol)	oil suspension for injection *: 0.5 g (as sodium succinate) / ml in 2 ml ampoules	
(Chloramphenicol)	solution for oral use: 150 mg (as palmitate) / 5 ml	
(Chloramphenicol)	powder for solution for injection: 0.5 g (sodium succinate) per vial	
(Ciprofloxacin)	solution for oral use: 250 mg / 5 ml (anhydrous)	
Ципрофлоксацин (Ciprofloxacin)	tablets: 250 mg (as hydrochloride)	
(Erythromycin)	solid oral dosage form: 200 mg;	
(Erythromycin)	solid oral dosage form: 250 mg;	
(Erythromycin)	powder for solution for oral use:	
(Erythromycin)	125 mg / 5 ml (as stearate or estolate or ethyl succinate)	
(Metronidazole)	tablets:	

Метронідазол (Metronidazole)	solution for oral use: 200 mg (as benzoate) / 5 ml	
(Nitrofurantoin)	solution for oral use: 25 mg / 5 ml	
(Clindamycin)	capsules: 150 mg (as hydrochloride)	
(Clindamycin)	solution for oral use: 75 mg / 5 ml (palmitate)	
(Vancomycin)	powder for solution for injection: 250 mg (hydrochloride) in a vial	
(Vancomycin)	powder for solution for injection: 500 mg (hydrochloride) in a vial	
(Vancomycin)	lyophilisate for solution for infusion: 500 mg per vial	
(Vancomycin)	lyophilisate for solution for infusion: 1000 mg per vial	
(Flucytosine)	capsules: 250 mg	
Loratadine	10 mg	
(Amiodarone)	injections: 50 mg / ml 3 ml in ampoules	
(Verapamil)	injection: 2.5 mg (hydrochloride) / ml in 2 ml ampoules	
Aqua pro injectionibus/Water for injection)	solution for injection: 2 ml in ampoules	
Вода для ін'єкцій (Aqua pro injectionibus/Water for injection)	solution for injection: 5 ml in ampoules	
Aqua pro injectionibus/Water for injection)	solution for injection: 10 ml in ampoules	
(Activated charcoal)	solid oral dosage form: 0.25 g	
(Haloperidol)	injections: 5 mg / ml	
(Diclofenac)	injections: 25 mg / 3 ml in ampoules	
Декскетопрофену трометамол	25 mg / 2 ml	
(Drotaverine)	injections: 20 mg / ml in 2 ml ampoules	
Isosorbide dinitrate)	tablets (sublingual): 5 mg	

(Acetylsalicylic acid)	solid oral dosage form: 75 mg - 300 mg	
(Clonidine)	tablets: 0.15 mg	
(Clonidine)	solution for injection: 0.01% in 1 ml ampoules	
(Magnesium sulfate)	injections: 250 mg / ml in 5 ml	
(Metoprolol)	solution for injection: 1 mg / ml in ampoules	
(Sodium thiosulfate)	injections of 250 mg / ml of 50 ml	
Натрію тіосульфат (Sodium thiosulfate)	injections of 300 mg / ml in 5 ml ampoules	
(Sodium thiosulfate)	injections of 300 mg / ml in 10 ml ampoules	
(Oxybuprocaine)	eye drops, solution: 0.4%	
(Paracetamol)	solution for oral use:	
(Paracetamol)	suppositories:	
(Paracetamol)	solid oral dosage form:	
(Paracetamol)	solution for infusion: 10 mg / ml	
(Theophylline)	injections: 2% in ampoules	
Nitrous oxide)	gas	
(Loperamide)	solid oral dosage form: 2 mg	
(Methylthioninium chloride/Methylene blue)	injections: 10 mg / ml in 10 ml ampoules	
(Amoxicillin + Clavulanic acid)	powder for injection: 500 mg + 100 mg	
(Piperacillin and enzyme inhibitor)	powder for injection: 2 g (as sodium salt) + 250 mg (as sodium salt)	
(Piperacillin and enzyme inhibitor)	powder for injection: 4 g (as sodium salt) + 500 mg (as sodium salt)	
(Cefotaxime)	powder for solution for injection: 250 mg (as sodium salt) in a vial	
(Cefotaxime)	powder for solution for injection: 500 mg (as sodium salt) in a vial	
(Imipenem + Cilastatin)	powder for solution for	

	injection: 250 mg (as monohydrate) + 250 mg (as sodium salt) in vials	
(Meropenem)	powder for injection / infusion: 500 mg (as trihydrate); 1 g (as trihydrate)	
(Cefepime)	powder for solution for injection: 500 mg;	
(Cefepime)	powder for solution for injection: 2000 mg;	
(Chloramphenicol)	powder for solution for injection: 1 g (sodium succinate) in a vial	
(Gentamicin)	injections: 10 mg (as sulphate) / ml in 2 ml ampoules;	
(Gentamicin)	injections: 40 mg (as sulphate) / ml in 2 ml ampoules;	
(Erythromycin)	powder for solution for injection: 500 mg (as lactobionate) in a vial	
(Nitrofurantoin)	solid oral dosage form: 100 mg	
(Clindamycin)	injection: 150 mg (as phosphate) / ml	
(Glucose)	solution for injection: 10%	
(Glucose)	solution for injection: 50%	
(Calcium gluconate)	100 mg / ml 10 ml	
Chlorpyramine	20 mg / ml 1 ml	

Hum. Goods		
First aid equipment	5 K tons	
Batteries, power banks	20 tons	
Generators	50 K items	
Wheelchairs (children and adults), walkers, rollators, crutches	100 K items	
Fuel (petrol, diesel, oil)	500 K tons	
First aid kits	500 K items	
Composition of First aid kits		
Combat Application Tourniquet (CAT)	20 000	
COMBAT GAUZE Z-FOLD HEMOSTATIC	20 000	
Israeli bandage 6"	20 000	
Thermal blankets	20 000	
Decompression needles	20 000	
Trauma shears	20 000	
Tourniquets for intravenous infusion	20 000	
Venflons of various sizes:	100 000	
14g x 0.45mm (Orange),		
16g x 0.45mm (Grey),	100 000	
18g x 0.45mm (Green),	300 000	
20g x 0.32mm (Pink),	300 000	
22g x 0.25mm (Blue)	100 000	
Saline Solution. Plastic bottle. 200 ml, 250 ml, 400 ml	100 000	
Glucose 5%	100 000	
Adhesive bandage (medical plaser)	100 000	
Ringer's solution	100 000	
Voluven	100 000	
Tranexamic acid	50 000	
Analgin, diphenhydramine	100 000	
Adrenaline	100 000	
Atropine	100 000	
Dicynene	100 000	
Vikasol (Antihemorrhagic agent)	100 000	
nabumetone	100 000	
Naubufin	100 000	
Butorphanol	100 000	
Gelofusine (Gelatin agents)	100 000	
Hydroxyethyl starch (HES/HAES)	100 000	
Backpack tactical medical MBP Coyote - Velmet	500	
Tactical medical pouches	20 000	